
From: "Thorme, Melissa" <mthorme@DowneyBrand.com>
To: "Brian Kelley" <BKelley@waterboards.ca.gov>
Date: 8/8/2006 2:53:03 PM
Subject: RE: Fallbrook Recycling Requirements

Brian - Attached is the requested redline version turning the permit
into a WRRs as requested by Fallbrook.  Unless these changes are
incorporated into the errata, I am afraid that my client cannot consent
to a new permit and will just continue under the existing permit.
Please let us know if you would like to discuss this early next week
before the hearing.

Also, if you could email any response to comments, errata, or other
documents ahead of the hearing, we would appreciate it.

Thank you, 

Melissa A. Thorme
DOWNEY BRAND
[...]
adopted by the State Water Resources Control Board.  This Order, which supersedes 
Order No. 91-39, consolidates addenda to Order No. 91-39 and makes changes to 
the Findings, Discharge Specifications, and Monitoring and Reporting Program of 
Order No. 91-39.   

2. By letter dated January 26, 1995, the Fallbrook Public Utility District (FPUD) notified 
the Regional Board that the Fallbrook Sanitary District (FSD) and FPUD merged on 
December 20, 1994.  The ownership of Fallbrook Wastewater Treatment Plant Nos. 
1 and 2 and the responsibility for compliance with Order No. 91-39 was transferred 
from FSD to FPUD on December 20, 1994.  On August 10, 1995, the Regional 
Board adopted Addendum No. 1 to Order No. 91-39 to formally reflect the transfer 
of responsibility for compliance with Order No. 91-39 to FPUD. 

3. In November 2000, the California Department of Health Services adopted revised 
water recycling regulations (Water Recycling Criteria) contained in Title 22 of the 
California Code of Regulations beginning with Section 60301, established pursuant 
to California Water Code Section 13521.  The new regulations replaced the use of 
the term “reclaimed water” with the term “recycled water” in accordance with new 
terminology used in the California Water Code and established revised standards 
for the production, distribution and use of recycled water. 

4. The new statutory requirements for reclamation state specifically that “the use of 
recycled water in accordance with the uniform statewide recycling criteria 
established pursuant to Section 13251, for the purpose of this section, does not 
cause, constitute, or contribute to, any form of contamination….”  Water Code 
§13522(b).  The statute further finds that the recycling criteria “result in recycled 



Tentative Order No. R9-2006-0064  Waste Discharge Requirements 

 3  

water safe from the standpoint of public health for the uses to be made.”  Water 
Code §13520. 

4.5. On May 20, 1974, the Regional Board adopted order No. 74-43, Waste Discharge 
Requirements for Wastewater and Sludge Reclamation by the Fallbrook Sanitary 
District. Order No. 74-43 established requirements for the use of reclaimed 
wastewater by FSD for spray irrigation of FSD property, approximately 43 acres 
adjacent to FSD Wastewater Treatment Plant No. 1 (WTP1) and 15 acres adjacent 
to FSD Wastewater Treatment Plant No. 2 (WTP2), and for the disposal of sludge 
at FSD WTPW and WTP2.  The discharge site adjacent to WTP1 is located in the 
Upper Ysidora Hydrographic Subarea (“HSA") Number 2.13).  The discharge site 
adjacent to WTP2 was located in the Bonsall HSA (Number 3.12). 

5.6. On September 8, 1986, the Regional Board adopted Order No. 86-63, Waste 
Discharge Requirements for Wastewater Reclamation at Fallbrook Sanitary District 
Plants 1 and 2, San Diego County.  Order No. 86-63 superseded Order No. 74-43 
and established requirements for the use of reclaimed wastewater for irrigation of 
FSD property adjacent to FSD WTP1 and WTP2.  Order No. 86-63 did not establish 
waste discharge requirements for the processing, use, and/or disposal of sludge 
from FSD WTP1 and WTP2.   

6.7. On May 5, 1986, the Regional Board adopted a Master Reclamation Permit, Order 
No. 86-40, Waste Discharge Requirements for the Fallbrook Sanitary District 
Wastewater Reclamation Project with Caltrans, San Diego County, which 
established requirements for the production and distribution of disinfected treated 
wastewater by FSD for use as reclaimed water by Caltrans for landscape irrigation 
along Interstate 5 in Oceanside.   On May 5, 1986, the Regional Board also 
adopted Order No. 86-041 which established water reclamation requirements for 
the California Department of Transportation (Caltrans) authorizing the use of 
reclaimed water for landscape irrigation along Interstate 5 in Oceanside.  This 
project is on-going, and reclaimed/recycled water is withdrawn from the FPUD land 
outfall near its downstream end in Oceanside.  By a cooperative agreement with 
Caltrans, FPUD provides Caltrans with at least 250 acre-feet of recycled water per 
year to irrigate landscaping along the Interstate 5 corridor located in the Los Monos 
(4.31), El Salto (4.21); Loma Alta (4.10), Mission (3.11), and Lower Ysidora (2.11) 
Hydrologic Subareas.  

7.8. FSD submitted a Report of Waste Discharge (RoWD)as required under Water Code 
section 13522.5(a) (“Report”), dated February 28, 1990 with subsequent 
amendments, for the use of up to 3.1 MGD of recycled wastewater for irrigation of 
orchards, commercial nurseries and landscape areas.  In the RoWDReport, FSD 
proposed to supply reclaimed water to two additional users, Good Earth Nursery 
located in the Upper Ysidora HSA (2.13) and Silverthorne Ranch Nursery located in 
the Bonsall HSA (3.12).  The RoWD Report stated that the FSD had been supplying 
Caltrans with disinfected secondary effluent since October 1987 and with 
disinfected tertiary effluent since January 1990.  On May 20, 1991, this Regional 
Board adopted a new Master Reclamation Permit, Order No. 91-39, Waste 



Tentative Order No. R9-2006-0064  Waste Discharge Requirements 

 4  

Discharge Requirements for the Fallbrook Sanitary District, Plant Nos. 1 and 2 
Reclamation Project, San Diego County.    

8.9. FSD also indicated in the February 1990 RoWD Report that it intended to distribute 
recycled water at additional use sites in the future.  Attachment 4 and Figure 4-1 of 
the February 1990 RoWD Report described these potential use service areas and 
contained a list and map of all potential recycled water users in each service area.  
The potential use sites are located in the Upper Ysidora HSA of the Ysidora 
Hydrologic Subunit of the Santa Margarita Hydrologic Unit (2.13), and the Mission 
(3.11) and Bonsall (3.12) HSAs of the Bonsall Hydrologic Subunit of the San Luis 
Rey Hydrologic Unit.  In order to facilitate the distribution of reclaimed/recycled 
water to multiple use sites, Order No. 91-39 required FSD/FPUD to develop and 
enforce Rules and Regulation for Reclaimed Water Users pursuant to Water Code 
section 13523.1(b)(3).  Order No. 91-39 authorized, and this Order authorizes, the 
discharge of reclaimed/recycled water produced and distributed by FSD/FPUD for 
use at all reuse sites located within HSAs 2.13, 3.11 and 3.12 and the Interstate 5 
corridor in Oceanside.  Order No. 91-39 superseded previous waste discharge 
requirements issued to FSD for water reclamation, Order Nos. 86-040 and 86-063. 

9.10. Finding No. 25 of Order No. 91-39 stated “on May 23, 1990, Fallbrook Sanitary 
District approved a Negative Declaration for the Fallbrook Area Wastewater 
Reclamation Project.  The project as approved by Fallbrook Sanitary District will not 
have a significant effect on the environment.”  No changes to the Negative 
Declaration have been made. 

10.11. Order No. 91-39 contained two sets of discharge specifications which reflected 
the water quality objectives and beneficial uses of the various HSAs to which 
FSD/FPUD was authorized to distribute recycled water.  Discharge Specifications 
B.1 of Order No. 91-39 applied to discharges to the Upper Ysidora HSA (2.13).  
Discharge Specifications B.2 of Order No. 91-39 applied to the Mission (3.11) and 
Bonsall (3.12) HSAs and along the Interstate 5 corridor in the Agua Hedionda 
(4.31), Carlsbad (4.21), Loma Alta (4.10), Mission (3.11), and Ysidora (2.11) HSAs.   

11.12. At the time of adoption of Order No. 91-39, FSD indicated that in order to control 
the concentration of total dissolved solids (TDS) of the recycled water supplied to 
the Upper Ysidora HSA (2.13), FPUD will provide a potable water supply line and 
air-gap so that potable water can either be supplied and/or mixed with the 
reclaimed/recycled water. 

12.13. On August 28, 1996, FPUD submitted a RoWD requestinged modification of the 
discharge specification for TDS for recycled water used at the Good Earth Nursery 
and the HMS Co. nursery located within the Upper Ysidora HSA (2.13).  In 
response, the Regional Board adopted Addendum No. 2 to Order No. 91-39 on 
February 13, 1997 which relaxed the discharge specifications for recycled water 
use at the Good Earth Nursery and the HMS Co. nursery to those prescribed under 
Discharge Specifications B.2 of Order No. 91-39.  The addendum considered that 
the discharge of recycled water via drip irrigation of potted plants at Good Earth 



Tentative Order No. R9-2006-0064  Waste Discharge Requirements 

 5  

Nursery and drip irrigation of six acres of cut flowers and cut greens at the HMS Co. 
nursery will result in minimal recharge of recycled water to the underlying 
groundwater aquifer. 

13.14. On June 18, 1997, FPUD submitted a RoWDanother requesting request for 
modification of the discharge specification for sulfate and chloride for recycled water 
used at the Good Earth Nursery and the HMS Co. nursery.  In response, the 
Regional Board adopted Addendum No. 3 to Order No. 91-39 which modified 
Discharge Specifications B.2 of Order No. 91-39 by removing the 30-day average 
effluent limitations for total dissolved solids, chloride and sulfate and relaxing the 
daily maximum effluent limitations for sulfate and chloride. 

14.15. By letter dated March 11, 2004, the Regional Board notified FPUD of its intent to 
review and update Order No. 91-39.  The Regional Board requested that FPUD 
submit any requests for modifications or other information that may assist in the 
renewal of the FPUD’s water reclamation permit.  By letter dated April 2, 2004, the 
FPUD submitted supplemental information which included FPUD’s rules and 
regulations governing the production, distribution, and use of recycled water as 
contained in the FPUD Administrative Code.  However, FPUD has requested that 
its new permit be issued as a Water Recycling Requirements (“WRRs”) instead of a 
Master Reclamation Permit, and does not consent to the issuance of a Master 
Reclamation Permit including WDRs, which is required under Water Code 
§13523.1. 

16. Pursuant to California Water Code Section 1326313523.1, Order No. 91-39 was 
issued as Waste Discharge RequirementsMaster Reclamation Permit which also 
implemented water recycling requirements established pursuant to Water Code 
Sections 13500 - 13556.  This Order is adopted as a WRRs under Section 13523 
as the Regional Board finds that compliance with the reclamation criteria is 
necessary to protect the public health, safety, and welfare.   This Order is also 
issued in the same manner, and as such, removes the need for Order No. 86-041, 
water reclamation requirements issued to Caltrans for irrigation of the Interstate 5 
corridor.  In the same manner as Order No. 91-39, this Order, which applies to the 
producer and distributor of recycled water, requires FPUD to establish and enforce 
rules and regulations which apply to users of its recycled water. 

16.17. FPUD provides for the collection, treatment, and disposal of wastewater generated 
in the community of Fallbrook, which represents a portion of the FPUD drinking water 
service area.  FPUD owns and operates WTP1 and the tributary wastewater 
collection system.  WTP2, which was covered under Order No. 91-39 along with 
WTP1, has been converted to a collection system lift station and is no longer used as 
a wastewater treatment facility.  This permit, therefore, only applies to the effluent 
and sludge/biosolidsrecycled water from the treatment processes at WTP1. 

17.18. FPUD WTP1 is located at 1425 South Alturas in Fallbrook, adjacent to Fallbrook 
Creek.  Wastewater treatment unit operations and processes at WTP1 consist of 
preliminary treatment by screening and grit removal, primary sedimentation, 



Tentative Order No. R9-2006-0064  Waste Discharge Requirements 

 6  

biological treatment using activated sludge followed by secondary clarification, 
tertiary treatment by coagulation and flocculation followed by sand filtration, and 
chlorine disinfection.  Filter backwash wastes from the sand filters are returned to 
the headworks of the treatment plant.  Typically, all wastewater entering WTP1 is 
treated to full tertiary treatment with disinfection.   

18.19. Disinfected tertiary effluentrecycled water  from WTP1 is either distributed to 
recycled water users or discharged to the Pacific Ocean.  Recycled water users in 
the vicinity of Fallbrook are supplied with recycled water directly from the chlorine 
contact tank via a distribution pumping station and pipeline to the south of WTP1.  
Treated effluentRecycled water in excess of recycled water use demand in the 
Fallbrook vicinity is discharged to the FPUD Land Outfall (LO).  The FPUD LO 
starts as an 18-inch pipe at WTP1, and shortly after leaving the plant, reduces to a 
16-inch ductile iron pipe.  The FPUD LO conveys treated effluent in a southwesterly 
direction for approximately 18 miles, joins the City of Oceanside’s 36-inch 
Oceanside Ocean Outfall (OOO) in Oceanside, and ultimately discharges to the 
Pacific Ocean.  Additional recycled water users, such as Caltrans, are or can be 
supplied from the FPUD LO within the City of Oceanside. 

19.20. FPUD has an agreement with the City of Oceanside to discharge treated 
wastewater through the OOO at an annual average dry weather flowrate of 2.4 
million gallons per day (MGD).  The discharge of treated effluent to the Pacific 
Ocean via the OOO is currently regulated under Order No. R9-2006-0002, NPDES 
No. CA0108031, Waste Discharge Requirements for the Fallbrook Public Utility 
District Wastewater Treatment Plant No. 1, Discharge to the Pacific Ocean via the 
Oceanside Ocean Outfall, San Diego County.   

20.21. The secondary treatment design capacity of WTP1 is 2.7 MGD.  The design 
capacity of the tertiary treatment and disinfection facilities at WTP1 is 3.1 MGD.  
The average daily influent dry weather flowrates to WTP1 and the corresponding 
percentage of secondary treatment capacity used, average monthly total recycled 
water usage at approximately 12 recycled water use sites, and the percentage of 
treated effluent that was recycled and not discharged to the Pacific Ocean, as 
reported in the annual summary monitoring reports for the years 1999-2005, are as 
follows: 

Calendar 
Year 

Average  
Daily Influent 

flowrate 
(MGD) 

Percentage of 
daily secondary 

treatment 
capacity (%) 

Average Monthly 
Total Recycled 
Water Usage  

(million gallons) 

Annual 
Percentage of 
treated effluent 
recycled (%) 

1999 1.9 71.9 19.2 32.6 

2000 2.0 73.3 16.9 28.0 

2001 1.9 71.5 12.7 21.6 



Tentative Order No. R9-2006-0064  Waste Discharge Requirements 

 7  

Calendar 
Year 

Average  
Daily Influent 

flowrate 
(MGD) 

Percentage of 
daily secondary 

treatment 
capacity (%) 

Average Monthly 
Total Recycled 
Water Usage  

(million gallons) 

Annual 
Percentage of 
treated effluent 
recycled (%) 

2002 1.8 67.4 12.1 21.8 

2003 2.0 75.7 9.5 15.3 

2004 2.0 73.5 10.6 17.4 

2005 2.2 82.9 10.3 15.2 

 

21.22. FPUD supplies or has supplied recycled water to the following recycled water 
use sites: Good Earth Nursery, Silverthorne Ranch Nursery, Caltrans Interstate 5 
median in Oceanside, Camp Pendleton golf course, Colorspot Nursery, HMS Co. 
nursery, Crinklaw orchards, Fallbrook Union High School athletic fields, Mission 
Road median in Fallbrook, Olive Hill Nursery, Fallbrook Sports Park, and 
Peppertree Park housing community park and common areas.  Additionally, FPUD 
has supplied recycled water for temporary use at construction sites.  Under this new 
WRRs, these users will need to obtain their own WRRs or WDRs to use FPUD’s 
recycled water. 

22.Sludge from the secondary treatment processes at WTP1 is aerobically digested 
onsite, then dewatered by a belt press.  If the belt press is inoperative, sludge is 
dewatered in sludge drying beds located within FPUD property.  Final sludge 
disposal is currently by compost, reuse, or landfill. 